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Indications
Urothelial 
Metastatic or locally advanced Urothelial CA in 
cisplatin ineligible patients and whose tumors 
express PD-L1 

840mg q2 weeks, 
1200mg q3 weeks, or 
1680mg q4 weeks (PD-
L1 stained tumor-
infiltrating immune 
cells [IC] covering  >= 
5% of the tumor area) 

200mg q3 weeks or 
400mg q6 weeks (PD-
L1 expression: CPS >= 
10 by FDA-approved 
test)

Metastatic or locally advanced Urothelial CA in 
platinum-containing chemotherapy ineligible 
patients regardless of PD-L1 status 

840mg q2 weeks, 
1200mg q3weeks, or 
1680mg q4 weeks

200mg q3 weeks or 
400mg q6 weeks 

Metastatic urothelial carcinoma, Or locally advanced, 
with progression during or after platinum-containing 
chemotherapy or within 12 months of neoadjuvant 
or adjuvant treatment with platinum-containing 
chemotherapy

800mg q2 weeks 10mg/kg q2weeks or 
1500mg q4weeks
withdrawn 2/23/21

240mg q2 weeks or 480mg 
q4 weeks 

200mg q3 weeks or 
400mg q6 weeks 

Metastatic urothelial carcinoma, Or locally advanced, 
first-line maintenance in patients with no 
progression following first-line platinum-containing 
chemotherapy

800mg q2 weeks 

Metastatic or locally advanced Urothelial CA/ 2nd 
Line

840mg q2 weeks, 
1200mg q3weeks, or 
1680mg q4 weeks
withdrawn 3/8/21

240mg q2week. No test 200mg q3 weeks or 
400mg q6 weeks 

Bacillus Calmette-Guerin (BCG)-unresponsive, high-
risk, non-muscle invasive bladder CA (NMIBC) with 
carcinoma in situ w/ or w/o papillary tumors who are 
ineligible for or have elected not to undergo 
cystectomy 

200mg q3 weeks or 
400mg q6 weeks 

RCC

Renal cell carcinoma, Advanced, first-line treatment 
in combination with axitinib

800mg q2 weeks + 
axitinib 

200mg q3 weeks or 
400mg q6 weeks + 
axitinib

Renal cell carcinoma, Advanced, first-line treatment 
in combination with cabometanib

240mg q2 weeks or 480mg 
q4 weeks

Advanced renal Cell CA after prior antiangiogenic 
therapy

240mg q2 weeks or 480mg 
q4 weeks

Intermediate or poor risk, previously untreated 
advanced RCC in combination with ipilumumab 

3mg/kg followed by 
ipilimumab 1mg/kg on the 
same day q3 weeks x 4 
doses, then 240mg q2 weeks 
or 480mg q4 weeks 

1mg/kg following 
nivolumab 3mg/kg on the 
same day, q3 weeks x 4 
doses. Then administer 
nivolumab as single agent. 

NSCLC
Metastatic NSCLC first line, monotherapy 840mg 

q2weeks,1200mg 
q3weeks, or 1680mg 
q4weeks (PD-L1 
expression >= 50% or 
PD-L1 stained tumor-
infiltrating IC covering 
>= 10% of the tumor 
area) with  no EGFR or 
ALK genomic tumor 
aberrations  

200mg q3 weeks or 
400mg q6 weeks (PD-
L1 expression >= 1%)

Stage III NSCLC where patients are not candidates for 
surgical resection or definitive chemoradiation, 
single agent, first-line

200mg q3 weeks or 
400mg q6 weeks (PD-
L1 expression >= 1%)

Non-small cell lung cancer, metastatic or locally 
advanced disease ineligible for surgical resection or 
definitive chemoradiation, first-line, with no EGFR, 
ALK, or ROS1 aberrations

350mg IV q3 weeks
(TPS>=50%)

 
Nonsquamous non-small cell lung cancer, 
Metastatic; first-line treatment in combination with 
bevacizumab, paclitaxel, and CARBOplatin in 
patients with no EGFR or ALK genomic tumor 
aberrations

1200mg q3 weeks (w/ 
or w/o bevacizumab). 
Administer prior to 
chemotherapy and 
bevacizumab. 
Following completion 
of 4-6 cycles of 
chemotherapy, and if 
bevacizumab is 
discontinued, may 
give Tecentriq 840mg 
q2 weeks, 1200mg q3 
weeks, or 1680mg q4 
weeks. 

 
Nonsquamous non-small cell lung cancer, 
Metastatic; first-line treatment in combination with 
paclitaxel protein-bound and CARBOplatin in 
patients with no EGFR or ALK genomic tumor 
aberrations

1200mg q3 weeks, 
given prior to 
chemotherapy. 
Following completion 
of 4-6 cycles of 
chemo, may give 
Tecentriq 840mg q2 
weeks, 1200mg q3 
weeks, or 1680mg q4 
weeks. 

Non-small cell lung cancer, Metastatic, with 
progression during or after platinum-based 
chemotherapy; patients with ALK or EGFR genomic 
tumor aberrations should have disease progression 
on FDA-approved therapy for these aberrations 

840mg q2 weeks, 
1200mg q3weeks, or 
1680mg q4 weeks

240mg q2 weeks or 480mg 
q4 weeks 

200mg q3 weeks or 
400mg q6 weeks  (PD-
L1 expression >=1%) 

Non-small cell lung cancer, Unresectable Stage III, 
without progression following concurrent platinum-
based chemotherapy and radiation therapy

10 mg/kg q2weeks  or 
1500mg q4weeks             
(max 12 months)

Metastatic NSCLC expressing PD-L1 (>=1%) with no 
EGFR or ALK genomic tumor aberrations, first-line 
treatment in combination with ipilumumab 

3mg/kg q2 weeks with 
ipilmumab 1mg/kg q6 weeks 
for up to 2 years 

3mg/kg q2 weeks with 
ipilmumab 1mg/kg q6 
weeks for up to 2 years 

Metastatic or recurrent NSCLC with no EGFR or ALK 
genomic tumor aberrations as first-line treatment, in 
combination with ipilumumab and 2 cycles of 
platinum-doublet chemotherapy

360mg q3 weeks w/ 
ipilumumab 1mg/kg q6 
weeks and 2 cycles of 
platinum-doublet 
chemotherapy 

360mg q3 weeks w/ 
ipilumumab 1mg/kg q6 
weeks and 2 cycles of 
platinum-doublet 
chemotherapy 

Metastatic nonsquamous NSCLC, first-line, in 
combination with pemetrexed and platinum 
chemotherapy, with no EGFR or ALK genomic tumor 
aberrations 

200mg q3 weeks or 
400mg q6 weeks 

Metastatic squamous NSCLC, first-line, in 
combination w/ carboplatin and either paclitaxel or 
paclitaxel protein-bound 

200mg q3 weeks or 
400mg q6 weeks 

Melanoma 
Unresectable or metastatic melanoma, monotherapy 240mg q2weeks or 480mg q4 

weeks 
200mg q3 weeks or 
400mg q6 weeks 

3mg/kg q3week x 4

Unresectable or metastatic melanoma, dual therapy 1mg/kg with IPI q3wk x 4 > 
240mg q2 weeks or 480mg 
q4 weeks

Nivo 3mg/kg + IPI 1mg/kg 
q3wk x 4 > nivo 480mg q4 
weeks 

Melanoma with lymph node involvement. Adjuvant 
treatment

240mg q2weeks or 480mg q4 
weeks 

200mg q3weeks or 
400mg q6 weeks 

10mg/kg q3 weeks x 4 
doses, followed by 
10mg/kg q 12 weeks for up 
to 3 years 

 
Malignant melanoma, unresectable or metastatic, 
BRAF V600 mutation positive, in combination with 
cobimetinib and vemurafenib

840mg q2 weeks in 
combination with 
cobimetinib + 
vemurafenib. Prior to 
initiation of 
Tecentriq, patients 
should receive a 28-
day treatment cycle 
of cobimetinib + 
vemurafenib. 

Squamous cell H&N
Recurrent or metastatic squamous cell head and 
neck CA with disease progression on or after a 
platinum-based therapy 

240mg q2 weeks or 480mg 
q4 weeks

200mg q3 weeks or 
400mg q6 weeks 

Metastatic or unresectable, recurrent HNSCC, first-
line, in combination with platinum and FU

200mg q3 weeks or 
400mg q6 weeks 

Metastatic or unresectable, current HNSCC, first-
line, single agent

200mg q3 weeks or 
400mg q6 weeks (PD-
L1 expression >=1) 

cHL 
Hodgkin lymphoma that has relapsed or progressed 
after auto-HSCT and brentuximab vedotin 

240mg q2 weeks or 480mg 
q4 weeks 

Hodgkin lymphoma that has relapsed or progressed 
after 3 or more lines of systemic therapy that 
includes auto-HSCT

240mg q2 weeks or 480mg 
q4 weeks

Refractory cHL that has relapsed after 3 or more prior 
lines of therapy 

200mg q3 weeks or 
400mg q6 weeks 

PMBCL
Refractory Primary Mediastinal Large B-Cell 
Lymphoma, or who  have relapsed after 2 or more 
prior lines of therapy

200mg q3 weeks or 
400mg q6 weeks 

MSI-h or dMMR
Solid tumor, unresectable or metastatic, 2-3L, MSI-
Hi/ MMRd in patients with no acceptable 
alternatives

200mg q3 weeks or 
400mg q6 weeks 

Colorectal 
Unresectable or metastatic MSI-H or dMMR CRC, first 
line

200mg q3 weeks or 
400mg q6 weeks 

MSI-H or dMMR metastatic colorectal cancer that has 
progressed following treatment with a 
fluoropyrimidine, oxaliplatin, and irinotecan

As single agent: 240mg q2 
weeks or 480mg q4 weeks. 
In combination: 3mg/kg 
followed by ipilimumab 
1mg/kg on the same day q3 
weeks x 4 doses, then 
240mg q2 weeks or 480mg 
q4 weeks 

200mg q3 weeks or 
400mg q6 weeks 

IPI 1mg/kg following nivo 
3mg/kg on the same day 
q3 weeks x 4 doses > nivo 
single agent 

Merkel Cell 
Metastatic Merkel Cell Carcinoma 800mg q2 weeks 200mg q3 weeks or 

400mg q6 weeks 
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